



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17657

No. T5/922/2021-22/RNK-TVPM

Date: 21.02.2024

Ref:- Your request letter No. AEXO,Nirmithi,cube dtd.21.02.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Arcon Serene (Pile cap)

Amount:1416/-	Invoice No. 4781	Invoice Date: 21.02.2024
---------------	------------------	--------------------------

To M/s Arcon Homes

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	14.02.2024	660	29.33
II	M ₂₅	14.02.2024	740	32.89
III	M ₂₅	14.02.2024	840	37.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17658

No. T5/922/2021-22/RNK-TVPM

Date: 21.02.2024

Ref:- Your request letter No. AEXO,Nirmithi,cube dtd.21.02.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: I-KL-CYKZ-ENB-9151-Ponganad

Amount:1416/-	Invoice No. 4782	Invoice Date: 21.02.2024
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
CYKZ-9151	M ₂₀	24.01.2024	480	21.33
CYKZ-9151	M ₂₀	24.01.2024	550	24.44
CYKZ-9151	M ₂₀	24.01.2024	590	26.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17659

No. T5/922/2021-22/RNK-TVPM

Date: 21.02.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: I-KL-CYKZ-ENB-9151-Ponganad

Amount:1416/-	Invoice No. 4782	Invoice Date: 21.02.2024
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
CYKZ-9151	M ₂₀	23.01.2024	780	34.67
CYKZ-9151	M ₂₀	23.01.2024	870	38.67
CYKZ-9151	M ₂₀	23.01.2024	870	38.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17661

No. T5/922/2021-22/RNK-TVPM

Date: 21.02.2024

Ref:- Your request letter QA/SFS/008/140 dtd.21.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Green Block - Terrace floor slab and beam.

Amount:1416/-	Invoice No. 4784	Invoice Date: 21.02.2024
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	23.01.2024	790	35.11
2	M ₃₀	23.01.2024	680	30.22
3	M ₃₀	23.01.2024	730	32.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17662

No. T5/922/2021-22/RNK-TVPM

Date: 21.02.2024

Ref:- Your request letter QA/SFS/008/139 dtd.21.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Blue Block.

Amount:1416/-	Invoice No. 4784	Invoice Date: 21.02.2024
---------------	------------------	--------------------------

To M/s Karakkattil Projects & Infrastructure (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	22.01.2024	780	34.67
2	M ₃₀	22.01.2024	740	32.89
3	M ₃₀	22.01.2024	760	33.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer